CE M8274-50

SERIAL NO. 628034 AND UP

37 APR 0 ¢ 2001



WARN CE M8274-50 WINCH
REPLACEMENT PARTS LIST

WARN CE M8274-50 WINCH
REPLACEMENT PARTS LIST

SERIAL NO. 628032 AND UP

(P/N 386312)

ORDERING INFORMATION:
When ordering piease give Wam Model , Serial number & Battery voltage.
Parts may be obtained #hrough your kocal dealer or distributor

38

ORDERING INFORMATION: MEM  dTy  PARINO. DESCRIFTION
Whma:mngmieg;::jagmwammwnm?a&my 2 vl SERVICE KIT . BRAKE
_‘Err%: may nec ! ';."?-’;9"1‘“” [ESCd:ida' °’~ butor {incluces tems 35, 36, 36, 39,41, 42, 44, 45, 48 and 50 )
ory PARTNO.  DESCRIFTION a7 1 8703 OUTER BRAKE DISC
1 1 8326 CLUTCH ASSEMBLY 28 1 HUB (N 8409 KIT)
(Includes items 2-5) 39 2 9734 FRICTION MATERIAL
3 1 37474 SHIFT KNOB 40 1 7601 RATCHET
3 1 7596 SEAL
2 1
4 1 37476 CLUTCH HOUSING 4.;_ 3 glgfﬁe%mmm s;c_lg)xm
5 1 8322 SHIFTER ASSEMBLY 43 1 7600 INNER BRAKE DISC
5 1 15879 MOTGR PINION GEAR “ 1 7612 LIP SEAL
7 4 8763 SCREW, 10-24X3/8" 45 1 7611 BUSHING
8 1 9285 UPPER HOUSING ASSY
[ f 48 1 7562 SPUNED CAM
(includes iten: 9 and gears) A7 1 7732 PINION AND CAM
NOTE: DUE TO TECHNICAL ASSEMBLY REQUIREMENTS, THE (Inclodes fiem 49)
UPPER HOUSING AND CLUSTER GEARS ARE NOT SOLD
48 1 7513 C-RING SEAL
SEPARATELY. 49 1 CAM
8 1 8318 ARMATURE, BEARING
10 3 3962 CAPSCREW, §/16-18" % 3 srare 32“; II_EVNGI‘LIE:‘ES ©
11 3 7953 SQUARE NUT, 5/16-18
51 1 38311 WIRE ROPE ASSY.
12 1 7536 MOTOR, 12V 150" W/THIMBLE
(includes item 6) 52 1 32423 HOOK, SAFETY
14 1 7605 PAWL, ASSEMBLY 7H6” CLEVIS
{Includes Hems 15 thru 20) 53 4 7616 SQUARE NUT
15 1 8867 CAPSCREW, 1/4-20X1/2"
! CAPSCR! 57 1 5742 FAIRLEAD, ROLLER
8 1 9256 plg 65 1 38626 REMOTE CONTROL
17 1 9220 OTECTIVE CGAP 50 1 38199 CONTROL HOUSING,
18 1 9257 PAWL SPRING 12V, WHARNESS
18 1 9245 GREASE FITTING WRLUG '
20 1 e258 PAWL 28BS NOID P 2v
2 1 7594 LOWER HOUSING ASSY, l 28396 ggﬁnglg, Uﬁ:’(l:::l('G‘HT
{Includes ftems 22, 26 & 27) TERMINAL
2 1 8356 BEARING
71 2 6005 CLAMP
2 1 7552 RETAINING RING 75 1 33295 CABLE, ELECTRIC
24 1 7548 INTERMEDIATE GEAR 2GA. 72 (RED)
25 1 7550 MAIN GEAR 76 1 ~ 15907 CABLE, ELECTRIC
, 8680 SERVICE KIT.LOWER 2GA. 72" (BLACK)
HOUSING 2090
7 BOOT, ELECTRICAL
(includes #ems 26 thru 28, & 31} N TERMINAL
25 1 BUSHING { IN 8680 KIT) 79 1 26744 HEX HEAD CAPSCREW,
27 1 SEAL ( IN 8680 KIT) M8 X 1.25 X 12mm
28 1 E:HUST K\;VT?SHER 50 1 38307 LABEL, KIT, CE M8273
8680 1 POWER INTERRUPT KIT
29 3 7708 DRUM ® 3259
30 1 2048 WIRE ROPE CLAMP PN 38289 REV CO
31 3 7610 BUSHING {IN 8680 KIT)
3R i 7532 END SUPPORT, ASSY
(inciudes ftems 31, 33 and 7)
T 1 7582 ENO CAP
3 1 7634 BRAKE ASSEMBLY,
{inchudes items 35 thru 50)
35 1 35028 RETAINING RING
APR 0 1 2001




CE M8274-20

SERIAL NO. 348069 UP TO 628033

39 APR 0 § 2001



WARN CE M8274-50 WINCH

WARN CE M8274-50 WINCH
REPLACEMENT PARTS LIST

REPLACEMENT PARTS LIST
ORDERING INFORMATION:
SERIAL NO. 348069 UP TO 628033 When ordering please give Wam Mode! , Serial number & Battery voliage.
(P/N 386312) Parts may be oblained through your local dealer or distributor.
ORDERING INFORMATION: OEM QTY PART NO. DESCRIPTION
When ordering please give Warn Madel number, Serial number & Battery 3 2 7668 KEY
voltage, Parts may be cbtained through your local dealer of Gistributor. B SERVICE KIT , BRAKE
mEM  OTY PARTNO.  DESCRIPTION {Includes ftems 36, 36, 38, 39,41, 42. 44, 45. 48 and 50 )
E : e L ASSEMELY 37 1 8703 OUTER BRAKE DISG
(Includes items 2-5) ® ! HUB (N KiT)
, ; s7474 g 39 2 9734 FRICTION MATERIAL
3 1 7596 SEAL Pt ] 701 kel 8409
¢ 1 37476 CLUTCH HOUSING “ 2 STEL BAU'(34'09N KIm)
5 1 8322 SHIFTER ASSEMBLY 42 ! 7600 ey o
6 1 15879 MOTOR PINION GEAR ﬁ : 7612 E,“.’J‘ EE,E._“”‘E pISe
7 4 8763 SCREW. 10-24X3/8 45 1 7611 BUSHING
8 1 9285 UPPER HQUSING ASSY 26 1 7582 SPLINED CAM
{Includes item S and gears) &7 1 7732 PINION AND CAM\
NOTE: DUE TO TECHMICAL ASSEMBLY REQUIREMENTS, THE {Includes item 48)
UPPER HOUSING AND CLUSTER GEARS ARE NOT SOLD @ 1 7613 O-RING SEAL
SEPARATELY. 40 . CAM
2 : 8316 ity %Eﬁ::g,e 50 3 37472 SPRING, DISC
962 : BELLEVILLE
; ; 3 ;9§ aootf_ggE:‘;\"T 51618 51 1 38311 WIRE ROPE ASSY.
_ s o & 150* W/THIMBLE
14 1 7605 PAWL, ASSEMBLY s ! ez ibsp A
{includes items 15 thru 20) 53 4 7616 SQUARE NUT
15 1 8867 CAPSCREW, 1/4-20X1/2 st FAIRLEAD
16' 1 8256 WASHER ! 573862642 A  ROLLER
17 1 9220 PROTECTIVE CAP & ) G o aOL
18 1 9257 PAWL SPRING 60 ! 819 RO HOUSING.
19 1 gp45 GREASE FITTING 2.?);.1‘{,‘2* ARNESS.
20 1 5258 PAWL o 1 38845 SOLENCID PACK, 12V
21 ] 7594 LOWER HOUSING ASSY, pos 4 28396 SOLENOID. UPRIGHT
(Includes items 22, 26 & 27) '
22 1 8356 BEARING CTAL
71 2 6005 CLAMP
23 1 7552 RETAINING RING 75 1 33095 CABLE, ELECTRIC
24 1 7548 INTERMEDIATE GEAR 2GA 72" (RED)
25 1 7550 MAIN GEAR 76 1 15901 CABLE, ELECTRIC i
E 8680 SERAVICE KIT,LOWER 2GA. 72" (BLACK) ﬂl
HOUSING 77 3 2090 SOOT ELECTAICAL
(Includes items 26 thru 28, & 31} TERMINAL 1
222 : ggﬁf‘(’:ﬁ { I 35K?_|‘_-") KIT) 79 1 26744 HEX HEAD CAPSCREW,
8580 MS X 1.25 X 12mn
28 1 'E:lgté:OT;]VASHER 80 1 38307 LABEL, KIT, CE M8274
» , 708 E ey T) 81 1 32959 POWER INTERRUPT KIT
30 1 2043 WIRE ROPE GLAMP 28289
31 1 7610 BUSHING (IN 8580 KIT) PN REVE0
32 1 7532 END SUPPORT, ASSY
{Includes iterns 31, 33 and 7)
33 1 7582 END CAP
34 1 7634 BRAKE ASSEMBLY,
(Includes iterns 35 thru 50}
35 1 35028 RETAINING RING
APR 0 1 2004

40



WARN CE M8274(24V) WINCH
REPLACEMENT PARTS LIST

ORDERING INFORMATION:
When ordering please give Warn Model , Serial number & Battery voltage.
Parts may be obtained through your local dealer or distributor.

WARN CE M8274(24V) WINCH
REPLACEMENT PARTS LIST

SERIAL NO. 671217 AND UP

ITEM QTY PART NO. DESCRIPTION

36 2 7668 KEY

8409 SERVICE KIT , BRAKE

(Includes items 35, 36, 38, 39,41, 42, 44, 45, 48 and 50 )
37 1 8703 OUTER BRAKE DISC
38 1 HUB (IN 8409 KIT)
39 2 9734 FRICTION MATERIAL
40 1 7601 RATCHET
41 21 STEEL BALL(IN 8409 KIT)
42 1 SPRING(IN 8409 KIT)
43 1 7600 INNER BRAKE DISC
44 1 7612 LIP SEAL
45 1 7611 BUSHING
46 1 7562 SPLINED CAM
47 1 7732 PINION AND CAM (Includes item 49)
48 1 7613 O-RING SEAL
49 1 CAM
50 3 37472 SPRING, DISC BELLEVILLE
51 1 38311 WIRE ROPE ASSY. 150' W/THIMBLE
52 1 32423 HOOK, SAFETY 7/16” CLEVIS
53 4 7616 SQUARE NUT
57 1 5742 FAIRLEAD, ROLLER
65 1 38626 REMOTE CONTROL
60 1 38200 CONTROL HOUSING, 24V, W/HARNESS,
W/PLUG

66 1 38847 SOLENOID PACK, 24V
69 4 28396 SOLENOID, UPRIGHT TERMINAL
71 2 6005 CLAMP
75 1 33295 CABLE, ELECTRIC 2GA. 72" (RED)
76 1 33295 CABLE, ELECTRIC 2GA. 72" (BLACK)
77 3 2090 BOOT, ELECTRICAL TERMINAL
79 1 16127 HEX HEAD CAPSCREW, 5/16-24 X 1/2” (24V)
80 1 38307 LABEL, KIT, CE M8274

P/N 38973 REV C0O

(PIN 375832)

ORDERING INFORMATION:
When ordering please give Warn Model number, Serial number & Battery voltage. Parts
may be obtained through your local dealer or distributor.

ITEM QTY PART NO. DESCRIPTION
1 1 8326 CLUTCH ASSEMBLY
(Includes items 2-5)
2 1 37474 SHIFT KNOB
3 1 7596 SEAL
4 1 37476 CLUTCH HOUSING
5 1 8322 SHIFTER ASSEMBLY
6 1 15879 MOTOR PINION GEAR
7 4 8763 SCREW, 10-24X3/8"
8 1 9285 UPPER HOUSING ASSEMBLY

(Includes item 9 and gears)
NOTE: DUE TO TECHNICAL ASSEMBLY REQUIREMENTS, THE UPPER HOUSING
AND CLUSTER GEARS ARE NOT SOLD SEPARATELY.

9 1 8316 ARMATURE, BEARING

10 3 3962 CAPSCREW, 5/16-18”

11 3 7953 SQUARE NUT, 5/16-18

12 1 8803 MOTOR, 24V (includes item 6)

14 1 7605 PAWL, ASSEMBLY
(Includes items 15 thru 20)

15 1 8867 CAPSCREW, 1/4-20X1/2”

16 1 9256 WASHER

17 1 9220 PROTECTIVE CAP

18 1 9257 PAWL SPRING

19 1 9245 GREASE FITTING

20 1 9258 PAWL

21 1 7594 LOWER HOUSING ASSEMBLY,
(Includes items 22, 26 & 27)

22 1 8356 BEARING

23 1 7552 RETAINING RING

24 1 7548 INTERMEDIATE GEAR

25 1 7550 MAIN GEAR

8680 SERVICE KIT,LOWER HOUSING

(Includes items 26 thru 28, & 31)

26 1 BUSHING ( IN 8680 KIT)

27 1 SEAL ( IN 8680 KIT)

28 1 THRUST WASHER (IN 8680 KIT)

29 1 7708 DRUM

30 1 2048 WIRE ROPE CLAMP

31 1 7610 BUSHING (IN 8680 KIT)

32 1 7532 END SUPPORT, ASSEMBLY
(Includes items 31, 33 and 7)

33 1 7582 END CAP

34 1 7634 BRAKE ASSEMBLY,

(Includes items 35 thru 50)
35 1 35028 RETAINING RING




WARN CE M8274(24V) WINCH
REPLACEMENT PARTS LIST

WARN CE M8274(24V) WINCH
REPLACEMENT PARTS LIST

SERIAL NO. 671217 AND UP

(PIN 375832)

ORDERING INFORMATION:
When ordering please give Warn Model , Serial number & Battery voltage.
Parts may be obtained through your local dealer or distributor.

ORDERING INFORMATION:
When ordering please give Warn Model number, Serial number & Battery voltage. Parts
may be obtained through your local dealer or distributor.

ITEM
1

ONO O~ WN

NOTE:

QTY

1

AN A aaaan

PART NO. DESCRIPTION
8326 CLUTCH ASSEMBLY
(Includes items 2-5)
37474 SHIFT KNOB
7596 SEAL
37476 CLUTCH HOUSING
8322 SHIFTER ASSEMBLY
15879 MOTOR PINION GEAR
8763 SCREW, 10-24X3/8”
9285 UPPER HOUSING ASSEMBLY

(Includes item 9 and gears)

DUE TO TECHNICAL ASSEMBLY REQUIREMENTS, THE UPPER HOUSING
AND CLUSTER GEARS ARE NOT SOLD SEPARATELY.

- A _ A A A A _ AW =

[ L QI G QY

8316 ARMATURE, BEARING

3962 CAPSCREW, 5/16-18”

7953 SQUARE NUT, 5/16-18

8803 MOTOR, 24V (includes item 6)

7605 PAWL, ASSEMBLY
(Includes items 15 thru 20)

8867 CAPSCREW, 1/4-20X1/2"

9256 WASHER

9220 PROTECTIVE CAP

9257 PAWL SPRING

9245 GREASE FITTING

9258 PAWL

7594 LOWER HOUSING ASSEMBLY,
(Includes items 22, 26 & 27)

8356 BEARING

7552 RETAINING RING

7548 INTERMEDIATE GEAR

7550 MAIN GEAR

8680 SERVICE KIT,LOWER HOUSING

(Includes items 26 thru 28, & 31)
BUSHING ( IN 8680 KIT)

SEAL ( IN 8680 KIT)

THRUST WASHER (IN 8680 KIT)

7708 DRUM

2048 WIRE ROPE CLAMP

7610 BUSHING (IN 8680 KIT)

7532 END SUPPORT, ASSEMBLY
(Includes items 31, 33 and 7)

7582 END CAP

7634 BRAKE ASSEMBLY,
(Includes items 35 thru 50)

35028 RETAINING RING

ITEM
36

QTY
2

-

AAaAa AN A AaAaWa A A aAaAaNaNa A

A WA AN

PART NO. DESCRIPTION
7668 KEY
8409 SERVICE KIT , BRAKE
(Includes items 35, 36, 38, 39,41, 42, 44, 45, 48 and 50 )
8703 OUTER BRAKE DISC
HUB (IN 8409 KIT)
9734 FRICTION MATERIAL
7601 RATCHET
STEEL BALL(IN 8409 KIT)
SPRING(IN 8409 KIT)
7600 INNER BRAKE DISC
7612 LIP SEAL
7611 BUSHING
7562 SPLINED CAM
7732 PINION AND CAM (Includes item 49)
7613 O-RING SEAL
CAM
37472 SPRING, DISC BELLEVILLE
38311 WIRE ROPE ASSY. 150' W/THIMBLE
32423 HOOK, SAFETY 7/16” CLEVIS
7616 SQUARE NUT
5742 FAIRLEAD, ROLLER
38626 REMOTE CONTROL
38200 CONTROL HOUSING, 24V, W/HARNESS,
W/PLUG
38847 SOLENOID PACK, 24V
28396 SOLENOID, UPRIGHT TERMINAL
6005 CLAMP
33295 CABLE, ELECTRIC 2GA. 72" (RED)
33295 CABLE, ELECTRIC 2GA. 72" (BLACK)
2090 BOOT, ELECTRICAL TERMINAL
16127 HEX HEAD CAPSCREW, 5/16-24 X 1/2” (24V)
38307 LABEL, KIT, CE M8274

P/N 38973 REV CO

C0 19238 REMOVE P/1 KIT

REV ‘ EN NO. ‘DESCEIPT

ION OF REVISION ‘ BY

N INOUSTRIES, INC.

DIMENSIONS AND TOLERANCES IN ACCORDANCE WITH ASME Y14 SM-1984

THIRD ANGLE MATERTAL
PROLECTION @ 6

OIMBNSIONS [ MILLIMETES
ARE IN % INCHES

RS

UNSPECIFIED TOLERANCI
O\E PLACE DEC. (X.X) 4
TWO PLACE DEC, (X.XX) 4
THREE PLACE DEC.CX.XXX) 4

AR PLACE OEC. (X.XXXX) 4
n

ES [ RPL
CE M8274(24v) |

RANN

STALE

NTS

: = 38973 |
SHEET | OF 2




WARN CE M8274(24V) WINCH
REPLACEMENT PARTS LIST

WARN CE M8274(24V) WINCH
REPLACEMENT PARTS LIST

SERIAL NO. 671217 AND UP

(PIN 375832)

ORDERING INFORMATION:

When ordering please give Warn Model number, Serial number &
Battery voltage. Parts may be obtained through your local dealer or
distributor.

ORDERING INFORMATION:
When ordering please give Warn Model , Serial number & Battery

ITEM QTY PART NO. DESCRIPTION
1 1 8326 CLUTCH ASSEMBLY
(Includes items 2-5)
2 1 37474 SHIFT KNOB
3 1 7596 SEAL
4 1 37476 CLUTCH HOUSING
5 1 8322 SHIFTER ASSEMBLY
6 1 15879 MOTOR PINION GEAR
7 4 8763 SCREW, 10-24X3/8"
8 1 9285 UPPER HOUSING ASSY
(Includes item 9 and gears)
NOTE: DUE TO TECHNICAL ASSEMBLY REQUIREMENTS, THE
UPPER HOUSING AND CLUSTER GEARS ARE NOT SOLD
SEPARATELY.
9 1 8316 ARMATURE, BEARING
10 3 3962 CAPSCREW, 5/16-18”
11 3 7953 SQUARE NUT, 5/16-18
12 1 8803 MOTOR, 24V
(includes item 6)
14 1 7605 PAWL, ASSEMBLY
(Includes items 15 thru 20)
15 1 8867 CAPSCREW, 1/4-20X1/2”
16 1 9256 WASHER
17 1 9220 PROTECTIVE CAP
18 1 9257 PAWL SPRING
19 1 9245 GREASE FITTING
20 1 9258 PAWL
21 1 7594 LOWER HOUSING ASSY,
(Includes items 22, 26 & 27)
22 1 8356 BEARING
23 1 7552 RETAINING RING
24 1 7548 INTERMEDIATE GEAR
25 1 7550 MAIN GEAR
8680 SERVICE KIT,LOWER
HOUSING
(Includes items 26 thru 28, &
31)
26 1 BUSHING ( IN 8680 KIT)
27 1 SEAL ( IN 8680 KIT)
28 1 THRUST WASHER
(IN 8680 KIT)
29 1 7708 DRUM
30 1 2048 WIRE ROPE CLAMP
31 1 7610 BUSHING (IN 8680 KIT)
32 1 7532 END SUPPORT, ASSY
(Includes items 31, 33 and 7)
33 1 7582 END CAP
34 1 7634 BRAKE ASSEMBLY,
(Includes items 35 thru 50)
35 1 35028 RETAINING RING

voltage.
Parts may be obtained through your local dealer or distributor.
ITEM QTY PART NO. DESCRIPTION
36 2 7668 KEY
8409 SERVICE KIT , BRAKE
(Includes items 35, 36, 38, 39,41, 42, 44, 45, 48 and 50 )
37 1 8703 OUTER BRAKE DISC
38 1 HUB (IN 8409 KIT)
39 2 9734 FRICTION MATERIAL
40 1 7601 RATCHET
41 21 STEEL BALL(IN 8409KIT)
42 1 SPRING(IN 8409 KIT)
43 1 7600 INNER BRAKE DISC
44 1 7612 LIP SEAL
45 1 7611 BUSHING
46 1 7562 SPLINED CAM
47 1 7732 PINION AND CAM
(Includes item 49)
48 1 7613 O-RING SEAL
49 1 CAM
50 3 37472 SPRING, DISC
BELLEVILLE
51 1 38311 WIRE ROPE ASSY.
150" W/THIMBLE
52 1 32423 HOOK, SAFETY
7/16” CLEVIS
53 4 7616 SQUARE NUT
57 1 5742 FAIRLEAD, ROLLER
65 1 38626 REMOTE CONTROL
60 1 38200 CONTROL HOUSING,
24V, W/HARNESS,
W/PLUG
66 1 38847 SOLENOID PACK, 24V
69 4 28396 SOLENOID, UPRIGHT
TERMINAL
71 2 6005 CLAMP
75 1 33295 CABLE, ELECTRIC
2GA. 72" (RED)
76 1 33295 CABLE, ELECTRIC
2GA. 72" (BLACK)
77 3 2090 BOOT, ELECTRICAL
TERMINAL
79 1 16127 HEX HEAD CAPSCREW,
5/16-24 X 1/2” (24V)
80 1 38307 LABEL, KIT, CE M8274

P/N 38973 REV CO

© 2005 Copyright Warn Industries, Inc. All rights reserved.




CE M8274 (24V)

SERIAL NO. 512000 UP TO 671216

(.

APR 9 1 2001



WARN CE M8274 (24V) WINCH
REPLACEMENT PARTS LIST

WARN CE ME&274 (24V) WINCH
REPLACEMENT PARTS LIST

SERIAL NO. 512000 UP TO 671216

{P/N 375832)

ORDERING INFORMATION:
When ordering please give Warn Mode! , Serial number & Battery voitage.
Patsnwybeobtanedmywrloddeﬁaordism

ORDERING INFORMATION: ITEM QTY PART NOQ. DESCRIPTION
When ordering please give Wam Mode! number, Seriat number & Battery 36 2 76653 KEY
| voltage. Parts may be obtained through your local dealer or distributor. 8409 SERVICE KIT , BRAKE
ITEM any PART NC. DESCRIPTION (Includes iterns 35, 36, 38, 39,47, 42, 44, 45, 48 and 50 )
1 1 8326 CLUTCH ASSEMBLY 37 1 8703 QUTER BRAKE DISC
(Includes items 2-5} 38 1 HUB {IN 8409 KIT)
2 1 37474 SHIFT KNOB 39 2 9734 FRICTION MATERIAL
3 1 7596 SEAL 4G 1 Fiosl RATCHET
4 1 37476 CLUTCH HOUSING 41 21 STEEL BALL(IN 8409 KIT)
5 1 g3z SHIFTER ASSEMBLY 42 1 SPRING(IN 8402 KIT)
6 1 15879 MOTOR PINION GEAR 43 1 7600 INNER BRAKE DISC
7 4 8763 SCREW, 10-24X3/8" 44 1 7812 LIF SEAL
8 1 37478 UPPER HOUSING 45 1 7811 BUSHING
ASBSEMBLY 4 1 75682 SPUNED CAM
{Inctudes ftem 9 and gears) 47 1 7732 PINION AND CAM
NOTE: DUETOTECHNICAL ASSEMBLY REQUWREMENTS, THE | {Includes tem 49}
UPPER HOUSING AND CLUSTER GEARS ARE NOT SOLD 48 1 7613 O-RING SEAL
SEPARATELY. 49 1 CAM
9 1 8316 ARMATURE, BEARING 50 3 arare SPRING, DISC
10 3 3062 CAPSCREW, 5M15-18" BELLEVILLE
Lk 3 7953 SQUARE NUT, 5/16-18 51 1 38311 WIRE ROPE ASSY, 150
12 1 B80S MOTOR, 24V W/THIMBLE
(includes rtem 6) 52 1 32423 HOQK, SAFETY 7ThE™
14 1 7605 PAWL, ASSEMBLY CLEVIS
(Inciudes items 15 thru 20) 53 4 7516 SQUARE NUT
15 1 8867 CAPSCREW, 1/4-20X1/27 57 1 s742 FAIRLEAD, ROLLER
16 1 9256 WASHER 65 1 21710 REMOTE CONTROL
17 1 9220 PROTECTIVE CAP &0 1 AR200 CONTROL HOUSING,
18 1 9257 PAWL SPRING 24V, WHARNESS,
18 1 9245 GREASE FITTING W/PLUG
20 1 9258 PAWL 66 1 33847 SOLENOID PACK, 24V
21 1 Irar? [[OWER HOUSING ASSY 62 4 28356 SOLENOID, UPRIGHT
i (Inciudes items 22, 26 & 27} TERMINAL
= 1 B356 BEARING 71 2 6005 CLAMP
23 1 7552 RETAINING RING 75 1 15500 CABLE, ELECTRIC 2GA.
24 1 7548 INTERMEDIATE GEAR 7 (RED)
25 1 7550 MAIN GEAR 76 1 15901 CABLE, ELECTRIC 2GA.
B&80 SERVICE KIT, 727 {BLACK)
LOWER HOUSING 77 3 2090 BOOT, ELECTRICAL
{Includes iterns 26 thru 28.31) TERMINAL
26 1 BUSHING ( IN 8680 KIT) 79 1 16127 HEX HEAD CAPSCREW,
27 1 SEAL { IN 8680 KIT) 5/16-24 X 1/2" (24V)
28 1 THRUST WASHER 80 1 38307 LABEL, KIT, CE M&274
{IN 8680 KIT} a1 1 39082 POWER INTERRUPT
29 1 7708 DRUM KIT, 24V
30 1 2048 WIRE ROPE CLAMP
<1 1 7610 BUSHING {IN 8680 KIT)
32 1 37490 END SUPPQRT, ASSY
(includes iterns 31, 3B and 7) P/N 38973 REV AQ
33 1 7582 END CAP
34 1 7634 BRAKE ASSEMBLY,
(Inciudes items 35 thru 50}
35 1 35028 RETAINING RING
APR 0 { 200t




	cerpl37-38
	cerpl39-40
	cerpl41-42
	cerpl43-44



